Montagehandleiding
Fittinginstruction
Anbauanweisung
Descriptionde montage
Instruccionesdemontaje
Montagevejledning

LANCIA Delta
1993 -

TYPE: 901 1944

Ned.typegoedkeuringsnr.
Héliandische Prafungsnr.

Dutch approval number
Nr.de type-approbation
Hollandais
Homologacién de tipo n°
Nr. typegodkendelse

0801 5377

Max. massa a.h.w.

Max. Anhangelast

Max. trailer weight

Max. poids de remorque
Peso posterior de masa maximo
Maksimal pahaengsvaegt

1300 kg

Max
Max
Max
Max

. verticale last

. Stutzlast

. hose weight 75 kg
. poids de verticale

Carga vertical maxima

Mak:

simal lodret last

NL

GB

DK

(c) TOBO B.V. 7-12-1994

Tweede Industfieweg 6
4921 XH MADE
Postbus 168

4920 AD MADE

Tel.: 01626-87000
Fax.: 01626-85880

Raadpleeq uw dealer voor de max. massa die uw wagen_mag trekken.

Die maximale Anhédngelast ihres Fahrzeuges kodnnen Sie im Fahrzeugschein oder im Benutzerhandbuch

nachlesen.

For the max. trailer weight of your car please refer to the owner's manual or your car homologation

documents.

Pour le max. poids de remorque de votre voiture référez & la description d'usage de votre voiture.

Consulte a su distribuidor sobre la masa maxima que puede remolcar su vehiculo.

Deres forhandler vil kunne oplyse Dem om den hgjst tilladte vaegt efter Deres keoretgj.

Meegeleverde onderdelen
Mitgelieferte Befestigungsteile
Provided parts

Materiel de fixation joint
Piezas incluidas
Medfalgende komponenter

1x M 8x30
Sx M 8x35
. Sx M10x30
2x M10x60
4x M10x90
2x M12x70
Sx M8
@ 11x M10
2x M12
\\@‘ 1x M8

d
N

0

©

4x M8
11x  M10
V2 M12
Sx M8
11x  M10




De kentekenplaat moet over het gehele opperviak zichtbaar Zijn en al dan niet met bijbehorende
verlichting worden verplaatst.

Voor de afgifte van een aanvullingsblad bij het kentekenbewijs van personenauto's dient u een
fornl%tgiewr aan te vragen bij de Rijksdienst voor het Wegverkeer of bij een dienstkringkantoor van
de .

Het op het typeplaatje of op deze handleiding voorkomende type-goedkeuringsnummer van de
trekinrichting dient u op het aanvraagformulier in te vullen.

Raadpleeq uwdealer voor de max. massadie uw wagen mag trekken.

Indien een hulpkoppeling wordt gemonteerd dienen deze bouten M10 met een aanhaaimoment van
46Nm te worden vastgezet.

901 1944 MONTAGEHANDLEIDING :

1. Meegeleverde onderdelen en bevestigingsmaterialen van de trekhaak verwijderen. Eventueel aan-
wezige kit ter plaatse van de bevestigingspunten verwijderen.

2. Demonteer de binnenbekleding, kunststof achterpaneel en bumper. Verwijder de windgeleidings
plaat en zaag het in detail “1” aangegeven deel eruit. Verwijder het reservewiel en sla de bekleding
van de koffervioer terug. Neem de achterste uitlaatophangbeugel los. Verwijder £ 20 mm over de
volle breedte van het hitteschild ( zie detail “2" ).

3. T.b.v. een comrecte montage van de trekhaak is het van essentiee! belang dat de bevestigingsgaten
"B” en "C” 2o recht en parallel mogelijk door de chassisbalken worden geboord.

4. Monteer hoeksteun “1” met sleufgat “A” (11x18 mm) bij het vrijgekomen gat van de uitlaatophanging
met bout M8x35. Teken de positie van de hulpgaten “B" (811) op het linker zijpaneel af volgens
detail “3". Boor nu met een fange boor ( bv. mm lang ) 211 mm door het linker zijpaneel en
vervolgens gebruikmakend van steun “1” als boormal, geheel door de chassisbalk.

5. Verwijder met een beitel de opstaande rand van het sleepoog. Teken de positie van het hulpgat
“C1” in het rechter zijpaneel volgens detailtekening “4”. Boor nu door het rechter zijpaneel en
gebruikmakend van steun “2” (811 en de weggehakte rand is het hart ) geheel door de chassisbaik.
Boon; nu t:ok het tweede gat, daarbij gebruik makend van steun *2", zo parallel mogelijk aan het
eerste gat.

6. Vergroot de gaten “B” en “C” links en rechts aan de buitenzijde van de chassisbalken tot 19 mm.

7. Plaats aan de linkerzijde de steun “1” samen met de afstandsbussen “3" {218x3,5 1=54 mm) en de
bouten M10x90 in de opgeboorde gaten. Monteer vervolgens de steun “4” met de bijbehdrende
veerringen en moeren M10. Let ofp : deze bouten nog niet aantrekken !

8. Boor de gaten “D" (29 mm) vanaf de onderzijde door de bodemplaat (LET OP DE BEKABELING
AAN DE BINNENZIJDE) en monteer vervolgens kontraplaat *5" (140x50 mm) m.b.v. bouten
M8x35, veerringen. sluitringen en moeren.

9. Monteer de trekhaak aan de linkerzijde met bouten M10x30, veerringen,sluitringen en moeren.
Schuif aan de rechterzijde de bouten M10x90 van binnen naar buiten door de reeds geboorde
gaten.

10. Plaats aan de rechterzijde de afstandsbussen “3" (#18x3,5 I=54 mm) over de bouten in de gaten
“C” (819 mm) en monteer vervolgens steun “2” aan de buitenzijde met bijbehorende veer- en siuit
ringen. Let op : ook deze bouten no%J niet aantrekken.

11. Boor de gaten “E” (@9 mm) door de bodemplaat (LET OP DE BEKABELING AAN DE BINNEN-
ZIJDE) en monteer contraplaat “5” (140x50 mm) in de kofferruimte met bouten M8x35, moeren,
veer- en sluitringen.

12. Monteer plaat *7" aan de trekhaak met bouten M10x30 ter plaatse van gaten “H". Boor de gaten
“G” (811 mm) door het achterpaneel en vergroot deze gaten alleen aan de binnenzijde tot 319 mm.
BlJ 2WD : Monteer kontraplaat “8" aan de kofferbalzijde met de bouten M10x60, veerringen en
moeren (zie detail “5").

Bij 4WD : Plaats bouten M10x60 t.p.v. gaten “G". Monteer eerst de afstandsbussen “12" (218x3,5
1=26 mm) en daama kentraplaat "11” m.b.v. veerringen en moeren M10. Boor gat “L” (811 mm)
door de bodemplaat en bevestig kontraplaat “11" m.b.v M10x30, veer-, sluitring en moer M10.

13. Trek nu alle bouten en moeren aan. Hierbij de volgende aanhaalmomenten hanteren :

M8 23 Nm M10 46 Nm M12 79 Nm

14. Monteer eerst de uitlaat en daarna de windgeleidingsplaat en bumper op hun crlaats teru?.

15. Monteer de kogelstang m.b.v. de bouiten M12x70, veerringen en moeren en de stekkerplaat m.b.v.
de bout M8x30, strip "10” en moer M8. . o

16. Het is noodzakelijk om na ca. 1000 km gebruik de boutverbindingen na te trekken (volgens
gegeven aanhaalmomenten). . .

17. Tobo B.V. kan niet aansprakelijk worden gesteld voor enig gebrek in het produkt zoals veroorzaakt
door de schuld of door welk onoordeelkundi% gebruik ook van de gebruiker of een persoon voor
wie hij aansprakelijk is (art. 185, lid 2 N.B.W.).

901 1944 ANBAU ANWEISUNG

1.

2.

10.

1.

12.

13.

14.
15.

16.
17.

Mitgelieferte Befestigungsteile von der Anhangevorrichtung entfernen. Im Bereich der Anlageflichen den
Unterbodenschutz sauber abkratzen.

Die innenverkleidung, das Kunststoffabschlufblech und den Stossfanger demontieren. Die Luftfabrungplatte
entfernen und das angegebene Teil heraussagen (siehe Detail “1"). Das Reserverad herausnehmen und die
Verkleidung des Kofferraumbodens entfernen. Den hintersten Auspuffaufhangebiigel lésen. Etwa 20 mm Ober
der ganze Breite der Hitzeplatte entfernen (siehe Detail “2").

Fur ein richtige Montage der Anhangevorrichtung ist es sehr wichtig die Befestigungslécher “B” und “C" so
recht und so parallel wie mdglich durch die Chassisrahmen zu bohren.

Die Stutze “1” mit Langloch “A” (11x18) bei dem vorhandenen Loch der Auspuffaufhangung mit Schraube
M8x35 montieren. Der Position von den Hilfslschern “B" (211) auf dem linken Seitenblech gemaR Detail “3"
abzeichnen. Mit einem Bohrer (400mm lang) @ 11 mm durch das linke Seitenblech und darauf ganz durch
den Chassisrahmen bohren (die Statze “1" als Bohrschablone benutzen).

Mit einem Meiflel den Verstiarkungsrand der Abschlepptse entfernen. Die Position vom dem Hilfsloch “C1” in
dem rechten Seitenblech gemaf Detailzeichnung “4" abzeichnen. Jetzt durch das rechte Seitenblech und
Stutze "2" benutzend (2 11 und den entfernten Rand ist das Mittelpunkt von dem Loch) ganz durch den
Chassisrahmen bohren.

Jetzt auch das zweite Loch bohren (Stitze “2" benutzen), so parallel wie moglich an dem erste Loch.

Die Locher “B” und "C” links und rechts an der AuRenseite der Chassisrahmen bis @ 19 mm vergréssern.

An der linken Seite die Stutze “1" zusammen mit Diztanzbuchsen “3" (218x3,5 I= 54mm) und die Schrauben
M10x90 in den gebohrten Léchern setzen. Darauf die Stutze “4” mit den dazugehtrigen Federringen und
Muttern M10 montieren. Achtung: diese Schrauben nog nicht anziehen’

Die Lscher “D” (8 9mm) von ab der Unterseite durch die Bodenplatte bohren (ACHTUNG: DIE
BEDRAHTUNG AN DER INNENSEITE) und darauf die Gegenplatte “S” (140x50 mm) mit den Schrauben
M8x35, Federringen, Unterlegscheiben und Muttern montieren.

Die Anhéngevorrichtung an der linken Seite mit Schrauben M10x30, Federringen, Unterlegscheiben und
Muttern montieren. An der rechten Seite die Schrauben M10x90 von innen nach aufien durch die schon
gebohrten Lécher schieben.

An der rechten Seite die Distanzbuchsen “3" (@ 18x3,5 I=54 mm) Uber die Schrauben in den Léchern “C”
(219mm) setzen und dann Stdtze “2” an der Auenseite mit den dazugehtrigen Federringen und
Unterlegscheiben montieren. Achtung: auch diese Schrauben noch nicht anziehen.

Die Locher “E” ( 9mm) durch die Bodenplatte bohren (ACHTUNG: DIE BEDRAHTUNG AN DER
INNENSEITE) und die Gegenplatte “5” (140x50mm) im Kofferraum mit Schrauben M8x35, Muttern,
Federringen und Unterlegscheiben montieren.

Die PLatte “7” an der Anhangevorrichtung mit Schrauben M10x30 bei den Lochern “H” montieren. Die Lécher
“G” (811mm) durch das Abschiulblech bohren und diese Lécher nur an der Innenseite bis @ 19mm
vergrossern.

FUR 2WD : Die Gegenplatte “8” an der Kofferraumseite mit den Schrauben M10x60, Federringen und
Muttern (siehe Detail “5".

FUR 4WD : Die Schrauben M10x60 bei den Léchern “G” setzen. Die Distanzbuchsen “12" (218x3,5 1=26mm)
montieren und dann Gegenplatte “11” mit Federringen und Muttern M10 montieren. Loch “L" (¢ 11mm) durch
die Bodenplatte bohren und Gegenplatte “11” mit Schraube M10x30, Federring, Unterlegscheibe und Mutter
M10 montieren.

Alle Schrauben mit folgendem Drehmoment anziehen:

M8 23 Nm

M10 46 Nm

M12 79 Nm

Den Auspuff wieder montieren. Die Luftfihrungpiatte und den Stossfanger wieder montieren.

Die Kugelstange mit Schrauben M12x70, Federringen und Muttern und die Steckdosenplatte mit Schraube
M8x30, Platte “10” und Mutter M8 montieren.(siehe Zeichnung).

Nach zirka 1000 km die Bolzenverbindung nachziehen (wie angegeben).

Tobo B.V. kann nicht verantwortlich gemacht werden, far einen Mangel am Produkt, der verursacht wurde
durch die Schuld oder durch unsachgeméfie Benutzung durch den Fahrzeughalter oder eine Person fur die
er verantwortlich ist.( art. 185, lid 2 N.B.W.)



901 1944 MONTAGEVEJLEDNING

1.

2.

10.

1.
12.

13.

14.
15.

16.
17.

Fjern de dele og monteringsmaterialer der sidder pa traekkrogen. Eventuelt kit pa
fastgorelsespunkterne fiemes.

Afmonter beklaedningen, bagpanelet af kunststof og kofangeren. Fjern vindferingspladen og sav
den pa detalje “1” angivne del ud. fiern reservehjulet og sla guivtaeppet | bagagerummet til side.
Friger det bagerste udstadningsophaeng og fiern ca. 20 mm af varmeskjoldets fulde bredde (se
detalje “2").

For at opna korrekt montage af traskkrogen er det meget vigtigt, at montagehullerne “B” og “C”
bores sa lige og paralielt som muligt gennem chassisvangerne.

Monter hjsrmestatte “1” med det aflange hul “A* (11x18 mm) ved udstadningsophaengets frie hul med
bolt M8x35. Afmaerk hjesipehullerne “B"s (2 11 mm) positioner pa venstre sidepanel ifalge detalje “3".
Med et langt bor (f.eks. 400 mm) bores @ 11 mm gennem venstre sidepanel og derefter heit
igennem chassisvangen, idet stette “1" anvendes som boreskabelon.

Fjern den opstaende kant pa sleabekrogen med et stemmejem. Afmaerk hjaelpehullet “C1"s position
pa hejre sidepanel ifeige detalje “4°. Bor nu gennem det hajre sidepanel og ved hjaelp af stette “2" (o
11 mm og den vaekhakkede kant er centrum) helt gennem chassisvangen. Bor nu ogsa det andet
hut ved hjaelp af stette “2" sa parallelt muligt med det farste hul.

Udbor hullerne “B” og “C" til venstre og hajre pa ydersiden af chassisvangerne (2 19 mm).

Anbring pa venstre side stette “1” sammen med afstandsbasningerne “3” (2 18x3,5 I=54 mm) og
boltene M10x90 i de opborede huller. Monter derefter statte “4” med tilherende fjederskiver og
metrikker M10. NB! Vent med at spaende disse bolte!

Bor hullerne “D” (@ 9 mm) fra undersiden gennem bundpiaden (PAS PA KABLERNE PA
INDERSIDEN) og monter derefter kontraplade “5” (140x50 mm) ved hjaelp af boite M8x35,
fiederskiver, slutskiver og metrikker.

Monter traekkrogen pa venstre side med bolte M10x30, fiederskiver, slutskiver og metrikker. Skub
pa hgjre side boltene M10x90 inde fra og ud gennem de allerede borede huller.

Anbring afstandsbasningerne “3” (2 18x3,5 I=54 mm) pa haijre side over boltene i hullerne “C” (2 19
mm) og monter derefter statte “2" pa ydersiden med tilherende fieder- og slutskiver. NB! Vent med
at spaende disse bolte!

Bor hulierne “E” (2 9 mm) gennem bundpladen (PAS PA KABLERNE PA INDERSIDEN) og monter
kontrapiade “5° (140x50 mm) i bagagerummet med bolte M8x3S5, metrikker, fieder- og slutskiver.
Monter plade “7” pa traekkrogen med bolte M10x30 ved hulleme “H". Bor hullerne “G” (2 11 mm)
gennem bagpanelet og forstar disse huller kun pa indersiden (2 19 mm).

VED 2WD: Monter kontraplade “8" pa bagagerummets side med bolte M10x60, fjederskiver og
matrikker (se detalje “S").

VED 4WD: Anbring boltene M10x60 ved hullerne “G”. Monter ferst afstandsbesningerne “12° (2
18x3,5 1=26 mm) og derefter kontraplade “11" ved hjzelp af fiederskiver og metrikker M10. Bor hul
“L” (@ 11 mm) gennem bundpladen og fastger kontraplade “11" ved hjaelp af M10x30, fieder- og
slutskive samt matrik M10.

Spaend nu alle bolte og matrikker. Anvend falgende spaendemomenter:

M8 23 Nm

M10 46 Nm

M12 79 Nm

Genanbring ferst udstedningen og derefter vindferingspladen og kofangeren.

Monter kuglestangen ved hjazlp af M12x70 og stikdasepladen med bolt M8x30, strimmel “10" og
metrik M8.

Det er nedvendigt at efterspaende metrikken efter ca. 1000 km.

Tobo B.V. kan ikke gares ansvarlig for mangler ved produktet, der er opstaet som felge af skyld
eller ukyndig anvendelse af brugeren eller en person som han er ansvarlig for (§ 185, stk. 2 NB.W.
(hollandsk privatret)).

901 1944 INSTRUCCIONES DE MONTAJE

1.

2.

10.

1.

12.

13.

14.
15.

16.
17.

Sacar las piezas y el material de sujecci6n incluidos del gancho de atalaje. Si procede, retirar el pegamento
existente en los puntos de sujeccién.

Desmontar la alfombra interior, el panel trasero de plastico y el parachoques. Retirar el spoiler y serrar la
parte indicada en el detaile “1". Quitar la rueda de repuesto y retirar la alfombra del piso del maietero. Soltar
la abrazadera trasera del tubo de escape y retirar unos 20 mm de la pantalla térmica a todo lo ancho (véase
detalle “2").

Para efectuar un montaje correcto del gancho de tiro es de vital importancia que se taladren los orificios de
fijacion “B” y “C” lo mas recta y paralelamente posible a través de los largueros del chasis.

Montar el angular “1” cuya ranura de mandrilado “A” (11x18mm) se encuentra en el orificio quedado libre de
la suspension dei tubo de escape, con pemo M8x35.

Delimitar la posici6n de los orificios auxiliares “B" (#11) en el panel lateral izquierdo, segtin detalle “3".
Realizar ahora con una broca larga (por ejemplo 400 mm de largo) una taladro de 11 mm de diametro a
través del panel lateral izquierdo y a continuacion totaimente a través del larguero del chasis, sirviéndose del
soporte “1” como plantilla para el taladro.

Quitar con un cincel el borde sobresaliente de la argolla de remolque. Delimitar la posicién del orificio
auxiliar “C” en el panel lateral derecho, segln el detalle ampliado “4". Taladrar ahora a través del pane!
lateral derecho vy, sirviéndose del soporte “2" (811 con el borde cincelado como centro), totalmente a través
del larguero del chasis. Taladrar después también el segundo orificio, sirviéndose del soporte “2°, lo mds
paralelamente posible al primer orificio.

Agrandar los orificios “B” y “C” hasta 819 mm a la izquierda y a Ia derecha en la parte exterior de los
largueros del chasis.

Colocar a la izquierda el soporte “1” junto con los tubos distanciadores “3" (218x3,5 I=54 mm) y los pernos
M10x90 en los orificios agrandados. Montar después el soporte “4” con los aros eldsticos y tuercas M10
correspondientes. Atencidn: jAln no fijar estos pernos!

Taladrar los orificios “D" (89 mm) desde el lado inferior a través del piso (ATENCION AL CABLEADO EN LA
PARTE INTERIOR) y montar a continuacién la contrachapa “5” (140x50 mm) por medio de los pemos
M8x35, aros elasticos, arandelas y tuercas.

Montar el gancho a la izquierda con pernos M10x30, aros eldsticos, arandelas y tuercas. Meter a la
derecha, desde dentro hacia fuera, los pernos M10x90 en los orificios ya taladrados.

Colocar a la derecha los tubos distanciadores “3" (218x3,5 1=54 mm) sobre los pernos en los orificios “C”
(219 mm) y montar a continuacién el soporte “2” en la parte exterior con los aros eldsticos y arandelas
correspondientes. Atencién: Aan no fijar estos pemnos.

Taladrar los orificios “E” (89 mm) a través del piso (ATENCION AL CABLEADO EN LA PARTE INTERIOR) y
montar la contrachapa “5” (140x50 mm) en el maletero con los pernos M8x35, tuercas, aros eldsticos y
arandelas.

Montar la chapa “7” en el gancho de tiro, donde se encuentran los orificios “H", con los pernos M10x30.
Taladrar los orificios “G” (211 mm) a través del panel trasero y agrandarlos sélo en la parte interior hasta
219 mm.

2WD: Montar la contrachapa “8” en el lado del maletero con los pernos M10x60, aros elasticos y tuercas
(véase detalle “S").

4WD: Colocar los pernos M10x60 en los orificios “G". Montar primero los tubos distanciadores *12" (218x3,5
1=26 mm) y después la contrachapa “11" por medio de aros eldsticos y tuercas M10. Taladrar el orificio “L."
(#11 mm) a través del piso y fijar la contrachapa “11" con M10x30, aro elastico, arandela y tuerca M10.
Ahora apretar todos los pernos y tuercas. Utilizar el siguiente par de apriete:

M8 23 Nm

M10 46 Nm

M12 79 Nm

Primero, montar de nuevo el tubo de escape y, a continuacién, el spoiler y el parachoques.

Montar ia barra de la bola por medio de M12x70 y la placa del enchufe por medio del pemo M8x30,
cubrejunta “10° y tuerca M8.

Cada 1000 km de uso es necesario comprobar las conexiones del perno (segtin los momentos de traccién
dados).

Tobo B.V. no asume responsabilidad de ningln tipo por defectos en el producto causados por o debidos a

un uso imprudente, tanto por parte del usuario como de cualquier persona bajo su responsabilidad (art. 185,
parrafo 2 N.B.W. (Cédigo Civil Holandés)).



901 1944 FITTING INSTRUCTIONS

t.
2.

10.
1.

12,

13.

14.
15.

16.
17.

Unpack the towing bracket and check its contents against the parts list. If necessary, remove the
underseal from around the fitting points of the luggage compartment/frame members.

Dismount the boot trim, the synthetic rear panel and the bumper. Remove the air guide plate and saw
the indicated part (see detail “1”). Remove the spare wheel and remove the boot mat. Loosen the
rearmost exhaust suspension clamp. Remove + 20 mm over the entire width of the heat shield (see
detail “2").

For a good filting of the towbar it is very important to drill the fitting holes “B" and “C” as straight and as
parallel as possible through the chassis members.

Mount the bracket "1" with elongated hole “A” (11x18mm) at the existing hole of the exhaust suspension
using the M8x35 bolt. Mark off the position of the guiding holes *B” (2 11) on the LH side pane!
according to detail “3". Drill, using a drill @ 11mm (400 mm long) through the LH side panel and then,
using the the bracket “1” as drilling jig, fully through the chassis member.

Remove with a chisel the reinforcement rim of the towing ring. Mark off the position of the guiding hole
“C1” in the RH side pane! according to detail drawing “4”. Now drill through the RH side panel and using
bracket “2" (& 11 and the removed rim is the centre of the hole) fully through the chassis member. Then
drill the second hole (using bracket “2") as parallel as possible on the first hole.

Enlarge the holes “B” and “C” LH and RH on the outside of the chassis members to @ 19mm.

Place on the LH side the bracket *1” together with the distance tubes “3” (#18x3,5 I=54 mm) and the
M10x90 bolts in the drilled holes. Then mount the bracket *4" with the provided spring washers and
nuts M10. Attention: do not tighten these bolts yet.

Drill the holes “D” (@ 9 mm) from the underside through the bottom plate (ATTENTION THE WIRING
ON THE INSIDE) and then mount the backing plate “5” (140x50 mm) using the M8x35 bolts, spring
washers, plain washers and nuts.

Mount the towbar on the LH side using the M10x30 bolts, spring washers, plain washers and nuts.
Push on the RH side the M10x90 bolts from the inside to the outside through the drilled holes.

Place on the RH side the distance tubes “3” (218x3,5 I=54 mm) over the bolts in the holes “C” (& 19mm)
and then mount bracket “2" on the outside using the provided spring- and plain washers. Attention: don
not tighten these bolts yet.

Drill the holes “E” (@ 9 mm) through the bottom plate (ATTENTION THE WIRING ON THE INSIDE)
and mount the backing plate “5” (140x50 mm) in the boot using the M8x35 bolts, nuts, spring- and plain
washers.

Mount plate “7” on the towbar at the holes “H" using the M10x30 bolts. Drill the holes “G” (& 11 mm)
through the rear panel and enlarge these holes only on the inside to @ 19 mm.

FOR 2 WD : Mount backing plate “8" on the boot side using the M10x60 bolts, spring washers and nuts
(see detail “5").

FOR 4WD : Place the M10x60 bolts at the holes “G". First mount distance tubes “12" (218x3,5 =26
mm) and after that backing plate “11" using spring washers and nuts M10. Drill hole “L” (& 11mm)
through the bottom plate and fix backing backing plate “411” using the M10x30 bolt, spring-, plain
washer and nut M10.

Secure the towbar using a torque-wrench. Torque the bolts as follows:

M8 23 Nm

M10 46 Nm

M12 79 Nm

Remount the exhaust. Remount the air guide plate and the bumper.

Mount the ball using the M12x70 bolts, spring washers and nuts and the socket plate using the M8x30
bolt, plate “10” and nut M8.

After about 1000 km use, re-tighten the bolts and nuts to the specified torque.

Tobo B.V. can't be held responsible for any defect in the product as be caused by fault or by any
injudicious use whatever of the user or a person for whom he is responsible.(art. 185, lid 2 N.B.W.)

801 1944 DESCRIPTION DU MONTAGE

1.
2.

10.

1.

12.

13.

14,
15.

16.
17.

Séparer les différents éléments d'attelage. Enlever le mastic de protection autour des points de fixation.
Démonter le revétement intérieur, le panneau arriére plastique et le pare chocs. Enlever la plaque de
guidage d'air et scier fa partie indiquée comme montré sur le détail “1”. Déposer la roue de secours et le
tapis du coffre. Décrocher I'étrier de suspension d'échappement arriére. Enlever + 20 mm par la largeur
hors tout du bouclier thermique (voir détail “2”).

Pour un montage correct d'attelage c'est trés important de percer les trous de fixation “B" et “C" aussi droit
et paralléle que possible & travers les longerons du véhicule. ’

Monter le support “1” avec le trou oblong “A” (11x18 mm) au trou existant de la suspension d'échappement
avec le boulon M8x35. Marquer la position des trous de guidage “B” (811) sur le panneau de c6té gauche
comme montré sur le dessin de détail “3". Percer avec un foret @ 11 mm (400 mm long) par le panneau de
cbté gauche, en utilisant le support *1” comme modgle a forer, a travers le longeron du véhicule.

Enlever avec un ciseau la bordure de renfort de 'anneau de remorquage. Marquer la position du trou de
guidage “C1” dans le panneau de cété droit comme montré dans le dessin de détail “4”. Percer maintenant
par le panneau de c6té droit, en utilisant le support “2”, (2 11 mm et la bordure enlevée est le centre du
trou) a travers le longeron du véhicule. Percer le deuxiéme trou, en utilisant le support 2", aussi paraliéle
que possible au premier trou.

Agrandir les trous “B” et “"C" gauche et droit au cété extérieur des longerons du véhicule a un @ de 19 mm.
Positionner au cété gauche le support “1” ensemble avec les entretoises “3" (818x3,5 =54 mm) et les
boulons M10x90 dans les trous alésés. Puis monter le support “4” avec les rondelies grower et les écrous
M10 fournies. Attention: ne bloquer pas encore les boulons!

Percer les trous “D” (& 9mm) du dessous a travers le plancher du coffre (attention: le cablage au c6té
intérieur) et puis monter la contre plaque “5” (140x50 mm) a I'aide des boulons M8x35, des rondelles
grower, des rondelles plates et des écrous

Monter l'attelage au c6té gauche avec les boulons M10x30, les rondelles grower, les rondelles plates et les
écrous. Pousser au c6té droit les boulons M10x90 de lintérieur vers I'extérieur & travers les trous percés.
Positionner au cété droit les entretoises “3" (218x3,5 1=54mm) par-dessus les boulons dans les trous “C” (&
19mm) et puis monter le support “2” au c6té extérieur avec les rondelles grower et les rondelles plates
fournies. Attention: ne bloquer pas encore ces boulons.

Percer les trous “E” (2 9 mm) par le plancher du coffre (attention: le cablage au coté intérieur) et monter la
contre plaque “5” (140x50 mm) dans le coffre avec les boulons M8x35, les écrous, les rondelles grower et
les rondelles plates. .

Monter la plague "7" & l'attelage avec les boulons M10x30 au niveau des trous “H". Percer les trous *G” (2
11mm) par le panneau arriére et agrandir ces trous seulement au c6té intérieur jusqu'a 219 mm.

POUR 2 WD: Monter ia contre plaque “8” au coté de coffre avec les boulons M10x60, les rondelles grower
et les écrous (voir détail “5”).

POUR 4 WD : Placer les boulons au niveau des trous “G”. Monter les entretoises “12" (218x3,5 = 26mm) et
puis la contre plaque “11” & l'aide des rondelles grower et les écrous M10. Percer le trou “L" (8 11 ) par le
plancher de coffre et fixer la contre plaque “11” a l'aide du boulons M10x30, la rondelle grower, la rondelle
plate et I'écrou M10.

Bloquer I'ensemble de la boulonnerie aux couples de serrage suivants:

M8 23 Nm

M10 46 Nm

M12 79 Nm

Remettre le pot d'échappement. Remonter la plaque de guidage d'air et le pare chocs.

Monter Ia rotule & l'aide des boulons M12x70, des rondelles grower et des écrous et monter le support de
prise a l'aide du boulon M8x30, fa plaque “10” et I'écrou M8.

Il est conseillé de vérifier le serrage de toute la boulonnerie aprés 1000 Km de traction.

Tobo B.V. décline toute responsabilité concernant des défauts éventuels de cet attelage qui seraient
causés par une mauvaise utilisation. Seul I'utilisateur est responsable (art 185 lid 2 NBW).



9011944

DETAIL 1

DETAIL 2

DETAIL 3

60

/

DETAIL L4

DETAIL 5




